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SCHOOL OF CIVIL ENGINEERING
FACULTY OF ENGINEERING, KING MONGKUT 'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 0-2329-8333

TEST OF STEEL PURLIN
Sample From : PROFAST ASIA CO.LTD. Request No. 53-286
Type of specimen : Purlin for Monier-Roof Tile Request date . 5/4/2010
Specimen description : Thickness of cross section 0.55 mm Test date : 2/6/2010
Applied Load (Kgfmz) Mid-span Deflection (mm.)
0 0 Data of Specimen :
12 0.16 Sample No : 1
24 0.66 Nominal Size : 61.0 x 27.0 x 0.55 mm.
37 1.44 Weight : 0.394 kg/m
49 2.34
61 279 Test Condition :
73 3.50 Type of Loading : Uniform Load
85 4.48 Spacing of Purlin : 0.32 m.
98 5.26 Spacing of Rafter : 120 m
110 5.53 Angle of Roofting : 2500  Degree
122 6.14 Weight of Tile : 29.04 kg
134 7.02
85 4.86 Test Result :
37 2.69 Heolnt. # Kmfm2 (Service Load Onlv)
4
0 030 O O hincEa T Wl
* These values are load per horizontal plane area of roof
Deflection : 3.33 mm.
Remark :
1) Certification apples only to test sampl
2) No erasure or alterations for this sheetj

-]
Tested By : ,f\?r/@\’” 1 Cerlified By : a2
................ e e e S LR i it
Mr. Sumate Santadwattana Asst.Prof.Laemthong Laokhongthavorn

Civil Engineering Material Testing Center
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SCHOOL OF CIVIL ENGINEERING

FACULTY OF ENGINEERING, KING MONGKUT 'S INSTITUTE OF TECHNOLOGY

LADKRABANG BANGKOK THAILAND. TEL. 0-2329-8333

TEST OF STEEL PURLIN

Sample From : PROFAST ASIA CO.,LTD. Request No. 53-286
Type of specimen : Purlin for Monier-Roof Tile Request date . 5/4/2010
Specimen description : Thickness of cross section 0.55 mm Test date : 2/6/2010
Applied Load (Kg/mz] Mid-span Deflection (mm.)
0 0 Data of Specimen :
14 0.11 Sample No : 2
28 0.39 Nominal Size : 61.0 x 27.0 x 0.55 mm.
42 0.93 Weight : 0.394 kg/m
55 1.85
69 2.62 Test Condition :
83 3.07 Type of Loading : Uniform Load
97 345 Spacing of Purlin : 032 m
111 4.39 Spacing of Rafter : 1.20 m.
125 535 Angle of Roofting : 37.00  Degree
139 5.80 Weight of Tile : 2904 o’
152 6.60
166 7.60 Test Result :
11 5.56 Lol i o Ke/m' (Service Load Onlv)
55 3.89 O 1B8 ke nelted iR WSRO
0 0.22 * These values are load per horizontal plane area of roof
Deflection : 3.33 mm.
Remark :
: 1) Certification apples only to test samples
2) No erasure or alterations for this sheet.

Tested By :

Certified By : (}l‘y ~——

Asst.Prof.Laemthong Laokhongthavorn

Civil Engineering Material Testing Center
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